
Awards 
Program



TAWWA Awards
Blue Legacy Awards................................11-13

AWWA Distinguished Public Service Award.....14

AWWA Diversity Award.......................................15

AWWA Public Communications Achievement 
Award.. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .16

AWWA Water Industry Hall of Fame Award.............17

AWWA Landmark Awards...............................18-20

AWWA Education Award..................................20

AWWA Wendell R. Ladue Utility  Safety Award.......21

AWWA Heroism Award........................................22

TAWWA William T. "Doc" Ballard Award............23-24

TAWWA Chapter of the Year Award.........................25
[...]
for the City of Dallas in the Traffic Department. Rey 
moved to the DWU Central Wastewater Treatment 
Plant in 1988 to start working as an apprentice 
operator, promoted to operator in 1989, and in 2003 
was promoted to a Plant Supervisor at the Southside 
Wastewater Treatment Plant where he is heavily 
involved in the operation as well as the design and 
construction of new facilities at SSWWTP.  

Rey obtained his “B” Wastewater License from 
TCEQ in 1995, and obtained his Class “A” 
Wastewater license in 2001.  In 2004, he became a 
TCEQ instructor, and since then has been offering 
one-to-one and group  learning sessions to help 

the operators obtain their TCEQ certificates.  In 
2006, Rey was certified by Dallas Fire Department 
as a hazmat technician, and in 2007, he became the 
captain of the hazmat team at SSWWTP.

In 2005, Rey joined the Operations Challenge team 
formed by Dallas Water Utilities as team captain. 
As captain, he has taken his team to nine national 
competitions, including first place finishes. In 
2012, he received the prestigious David Barber 
Competitive Spirit award given to the Operations 
Challenge participant with the best spirit and drive. 
This distinction represents one of the highest 
honors a competitor can receive and is voted on 
by fellow competitors.  In 2012, he was selected 
by the Water Environment Federation to travel 
to Argentina to represent the USA Operations 
Challenge team.  In 2013, he was selected by WEAT 
to be part of the “Texas Dream Team” in New Jersey 
with representatives from multiple municipalities 
competing together as a single team.  The Texas 
team won the first place overall trophy.

WATER ENVIRONMENT ASSOCIATION OF TEXAS

DENNIS R. LASKOWSKI RECRUITMENT AWARD

...recognizing a member of WEAT for his/her outstanding recruitment effort.

Dennis Laskowski, P.E.
Mr. Dennis Laskowski is a registered Professional 
Engineer in the State of Texas, holds a Class B 
Water Distribution System Operator License, and 
is a certified NASSCO PACP operator.  He received 
a Bachelor of Science degree in Civil Engineering 
from the University of Texas at San Antonio (UTSA) 
where he graduated Cum Laude. He recently 
earned an Associates of Applied Science degree 
in Surveying Engineering Technology from San 
Antonio College.  

While attending and upon completion of college 
at UTSA, Dennis worked for the Texas Department 
of Transportation, San Antonio Public Works 
Department, and the San Antonio Water System 
(SAWS) where he is currently a Project Engineer. 
While employed with SAWS for the past 15 years, 
his duties have included the development and/or 
implementation of annual construction contracts 
for pipe bursting, cured-in-place pipe, asphalt, 
concrete, excavation/backfill, wastewater line 

(Continued)



WATER ENVIRONMENT ASSOCIATION OF TEXAS

 SELECT SOCIETY OF SANITARY SLUDGE SHOVELERS

The Select Society of Sanitary Sludge Shovelers 
was founded by the Arizona Member Association 
in 1940, it originated to encourage members to 
get involved. You cannot join the Society – you 
must be “selected” on the basis of merit. Within 
WEAT, induction into the prestigious society is 
based on “Outstanding, meritorious service above 
and beyond the call of duty” by recruiting at least 
five new members. Shovels may also be awarded 

for exceptional service as established by the WEAT 
Board. 

Leigh Cerda
Mark Perkins
Garry Macdonald
Meera Victor

cleaning and inspection, and smoke testing laterals, 
all a first for SAWS. Other responsibilities have  
included the design of wastewater emergency 
projects for collapsed pipe, scheduling and 
coordinating work survey department work, design 
and review of water and wastewater main projects, 
and the project manager of contracts to name a few. 

Dennis has been actively involved in his local 
WEAT section since 1999, when he and his 
former boss founded the San Antonio section 
and was voted secretary. Mr. Laskowski played an 
instrumental role in defining the section by starting 
a newsletter, gaining sponsorships, opening up 
a bank account, scheduling meetings, recruiting 
members, implementing the Constitution and 
Bylaws, instigating the section’s 1st bowling social, 
and creating the section’s website. Mr. Laskowski 
continues to help his local WEAT section in 
numerous ways, including volunteering for events, 

organizing and participating in annual science fair 
activities on behalf of WEAT and AWWA, holding 
officer positions in the section, including president 
and currently section representative, and initiating 
a student membership award and scholarship with 
the University of Texas at San Antonio and the local 
section. Dennis says his participation has been a 
rewarding experience and encourages everyone to 
volunteer in their local section.  

Dennis previously won WEAT’s prestigious 
Emerging Leader Award in 2003 and the President’s 
Service Award in 2008. In addition, he has won 
WEAT’s Recruitment Award nine times!  WEAT 
wishes to recognize, thank, and congratulate Dennis 
for his continued service. 

WATER ENVIRONMENT ASSOCIATION OF TEXAS

EMERGING LEADER AWARD

...presented to a young member of WEAT who has provided outstanding service in support 
of the Association in the form of committee involvement, recruiting, volunteer time, event 
participation, or other contributions.

Jason Crawley

(Continued)

Mr. Crawley is a registered professional engineer 
in the State of Texas.  Mr. Crawley graduated from 
Texas Tech University in 2006 with a B.S. in Civil 

Engineering and in 2007 with an M.S. in Civil 
Engineering with an emphasis in environmental 
engineering. He has six years experience in civil and 

44								        Texas Water 2014TM Awards Program 



Texas Water 2014TM Awards Program               	                                                                     45

WATER ENVIRONMENT ASSOCIATION OF TEXAS

MUNICIPAL WASTEWATER TREATMENT PLANT OF THE YEAR 
Category 1 (<1 MGD)

...presented to a municipal wastewater treatment plant in Texas that has consistently exhibited 
outstanding performance of daily activities beyond the normal call of duty.

City of La Vernia WWTP
The San Antonio River Authority began operating 
the City of La Vernia Wastewater Treatment Plant in 

April of 2002. The permit limits for the plant are a 
20 mg/l BOD, 20 mg/l TSS (Total Suspended Solids), 

environmental engineering with Freese and Nichols 
Inc.  He is a project manager and project engineer 
with a technical focus in municipal wastewater 
treatment facilities.  His experience includes project 
management and lead design roles on wastewater 
pump stations, secondary treatment, peak flow 
management systems, and treatment evaluations 
with associated design services and several years of 
construction management.

A WEF/WEAT member since 2006, Jason has held 
several leadership positions within WEAT, including 
Young Professionals Committee Chair, Young 
Professionals Committee Vice-Chair, Student Design 
Competition Chair and Student Design Competition 
Vice-Chair.  Selected accomplishments under 
Jason’s WEAT leadership include:

•	 The YP Chair became a voting member of the 
WEAT Board.

•	 Initiated bi-monthly statewide YP Committee 
conference calls to share ideas and success 
stories.

•	 Development of several successful YP programs 
at the Texas Water Conference, including the 
Student Design Competition, the YP Technical 
Session, and the YP Reception. 

•	 The Student Design Competition has soared to 
new heights and recognition, including multiple 
Texas finishes at the WEF competition. 

•	 Incorporation of multiple University Chapters of 
WEAT across the State of Texas.

•	 The start of the Dodson’s Drive as a small 
grassroots effort, which has surged to be a 
major part of Texas Water and an incredible 
memorial for Ken Dodson and YP fundraiser. 

•	 Development of new activities including facility 
tours, surging the YP group to record numbers. 

Mr. Crawley serves as an advocate for the WEAT 
and WEF Operations Challenge.  Since 2008, he 
has served as a judge for the WEAT Operations 
Challenge Safety Event.  In 2012, he began serving 
in the same role at the national level Operations 
Challenge Event.  Mr. Crawley currently serves 
as the WEF Young Professionals Liaison to the 
Operations Challenge Committee.

In 2012, Mr. Crawley began volunteering to serve as 
a “real world” advisor to students participating in 
the environmental engineering program capstone 
design class at Texas Tech University.  The role 
involves review of student reports and guidance 
from the perspective of a practicing professional. 

In 2013, Mr. Crawley developed and began 
implementing a program to spend half a day of 
personal time each month “shadowing” operations 
and maintenance staff at the TRA Central Regional 
Wastewater System Treatment Plant in various 
roles. The program allows for Mr. Crawley to gain a 
more comprehensive understanding of the industry 
and ultimately the needs of the end users.  

(Continued)



a 2-hour peak flow of 694 GPM, and a monthly E. 
coli grab sample. The La Vernia WWTP has had no 
permit violations during the past eight year period.

The La Vernia WWTP operates on the complete mix 
process with a current permitted capacity flow of 
0.250 MGD, capable of expansion to an ultimate 
capacity flow of 0.500 MGD. Even with the recent 
development in the area, no immediate plans have 
been made to expand the plant to 0.500 MGD. The 
WWTP has 429 connections and about 15 miles of 
collection system lines. 

The process begins when raw wastewater pumped 
from an on-site lift station passes through the 
preliminary treatment system that consists of a 
manually cleaned bar screen. At this point, the 
screened raw wastewater flows into an oxidation 
ditch where it comes in contact with a dense 
population of microorganisms (mixed liquor). The 
mixed liquor is continuously mixed and aerated by 
two (2) surface brush rotor aerators. A continuous 
and ample supply of air is required to mix and 
aerate the mixed liquor to provide the oxygen 
required by the bacteria. 

Mixed liquor from the oxidation ditch flows by 
gravity to one (1) clarifier where the sludge settles 
from the water. The clear effluent flows over a 
weir, is disinfected through a chlorine contact 
tank, and is metered through a v-notch weir, and 
then discharged to Cibolo Creek. Settled sludge is 
continuously swept from the bottom of the clarifier 
into a sump where it is pumped back to the start of 
the treatment process. Scum and floating materials 
are removed with skimming blades attached to the 
clarifier skimming mechanism, and then pumped 
back into the oxidation ditch and therefore back 
through the treatment process. 

Excess waste activated sludge is pumped to an 
aerobic digester and then to either sludge sand 
drying beds or is mixed with polymer and gravity 
dewatered through a sludge dewatering box. 

Dewatered sludge is transported away for disposal at 
the landfill. 

When the final phase is needed in the future, a 
second clarifier and a second oxidation ditch will 
be added and the digester will be used as a sludge 
holding tank. A third back up lift station pump will 
also be added. 
 
Brad Olinick is the Chief Operator and supervises 
the plant operation. He holds a Class B Wastewater 
License, and a Class C Groundwater License. Plant 
maintenance and collections system assistance 
help comes from Todd Gregett who holds a Class 
C Wastewater license and Raymond R Loera Jr. 
who holds a Collections III license, and a Class 
B Wastewater License. The Utilities Collections 
Dept. provided Community Assistance to the 
City by cleaning offsite city operated lift stations 
with the use of Vector trucks. The SARA Utilities 
Maintenance Dept. also provided technical 
assistance to the city when pump and motor 
electrical and mechanical problems occurred at an 
offsite lift station operated by the city employees. All 
the operators are on call 24 hours a day, and make 
weekend checks on a rotating basis. 

Safety is the #1 priority at SARA; any accident 
is investigated by the supervisor and the safety 
committee. The employees meet monthly with 
other SARA departments for safety meetings, 
and are encouraged to notify their safety team 
leader with any safety concerns or ideas. During 
the last year, SARA has hired a full-time safety 
specialist to help train employees in new policies 
in HazMat and CPR or anything related to safety. 
The operators at La Vernia WWTP also operate two 
SARA groundwater facilities spread out over Wilson 
County. They usually work alone, so they must 
always be safety conscience. Since SARA has taken 
over operations of the City of La Vernia WWTP 
workers have zero lost time accidents in the twelve 
years SARA has been there. 

www.waterforjobs.org
46									         Texas Water 2014TM Awards Program 



Texas Water 2014TM Awards Program                                                                                               47

(Continued)

WATER ENVIRONMENT ASSOCIATION OF TEXAS

MUNICIPAL WASTEWATER TREATMENT PLANT OF THE YEAR 
Category 2 (1-15 MGD)

...presented to a municipal wastewater treatment plant in Texas that has consistently exhibited 
outstanding performance of daily activities beyond the normal call of duty.

Upper Martinez Wastewater Treatment Plant
The Upper Martinez Wastewater Treatment Plant 
is owned, operated and maintained by the San 
Antonio River Authority. (SARA). Upper Martinez 
is a regional plant with a service area of Northeast 
Bexar County. The majority of wastewater comes 
from residential homes, and retail commercial 
businesses. 

Upper Martinez has effluent limitations of 10 mg/l 
CBOD, 15 mg/l Total Suspended Solids, 3 mg/l 
Ammonia Nitrogen, and 4604 GPM two-hour peak 
flow. Upper Martinez has had three violations 
during the previous ten years. The three violations 
were E.Coli daily maximum grab sample in (1/12, 
2/12 and 7/12). In January 2009, the Upper Martinez 
WWTP began supplying Woodlake Golf Course with 
up to three hundred ac/ft (97.8 MG) of reclaimed 
water per year for irrigation. This enabled Woodlake 
Golf Course to shut down their groundwater well, 
which pumped water from the Edwards Aquifer. 
Type I reclaimed water is supplied with permit 
requirements of 30 day averages of 5 mg/l CBOD, 
Turbidity 3 NTU and Fecal Coliform 20 CFU/100 ml, 
and no violations in 2012 and 2013. 

The Upper Martinez WWTP is an activated sludge 
plant with a permitted flow of 2.21 MGD. The mode 
of operation is extended aeration. The sewage enters 
the plant headworks through the 54-inch raw screw 
pump rated at 4690 GPM. The headworks also 
include a 54-inch RAS (Return Activated Sludge) 
screw pump rated at 4690 GPM that can also serve 
as a backup raw pump. The raw then flows through 
a two foot wide mechanical step screen, which puts 
screening in a plastic bag inside a dumpster for 
disposal. The raw then flows through a grit chamber 
rated at 4.42 MGD. 

The raw then mixes with the RAS and flows into 
two aeration basins. One is a carrousel unit (basin 
volume 1,300,000 gallons) with two aerators. The 
other is an oxidation ditch (basin volume 1,000,000 
gallons) with two fixed rotors and two floating 
rotors. 

The mixed liquor then flows into two final clarifiers. 
One is 66 feet in diameter with a 10 foot sidewall 
depth (250,000 gallons). The other is 80 feet in 
diameter with a 12 foot sidewall depth (350,000 
gallons). The settled sludge is returned to the 
headworks. 

The effluent then flows through a post aeration 
chamber into the ultraviolet disinfection system 
(rated at 7.5 MGD) before being discharged. The 
Upper Martinez also has a reclaimed water permit 
to supply up to 300 acre feet per year. The reclaimed 
water is pumped to an offsite ground storage tank 
(60,000 gallons) located at Woodlake Country Club. 
The water level is controlled by the SCADA system. 

The Waste Activated Sludge from Upper Martinez 
WWTP is pumped through a raw interceptor line 
to the Martinez II WWTP and is dewatered at the 
Martinez II Sludge Facility, and then disposed at 
the landfill. Upper Martinez also has a two-meter 
belt press and a lime stabilization unit that is used 
periodically. Lime sludge is then spread at the 
Martinez II Land Application Site.

The Upper Martinez WWTP is operated and 
maintained by Julio Ramos, Chief Operator, and 
Frank Rodriguez ,who both hold Class B Wastewater 
Licenses, and Kevin Luensmann with a Class C 
Wastewater License. 



During the last three years to help keep the security 
risks low the Upper Martinez WWTP, has installed 
a badge activated security gate and PTZ cameras 
that patrol the plant perimeters 24 hours a day. The 
final phase of the SCADA system was completed 
and is in full operation. A new raw sewage diversion 
installation is now complete. It is run with the 
SCADA system to divert raw sewage flow to the 
Martinez II WWTP in the event of high flows 
resulting from heavy rains to ensure water quality 
standards are not compromised at any time. 

Safety is always the first priority at SARA. The 
Utilities Department holds monthly safety meeting 
which include a wide range of topics. After the 
meeting the floor is opened for anyone to discuss 
any safety issues or concerns. The new SARA Safety 
Manual is finished with publication and is available 
to all employees. All Utilities Department members 
are trained and certified in CPR and first aid. Plant 
employees recorded no lost time accidents over 
the five years. In April 2011 several SARA Utilities 
employees attended a Confined Space Entry Class 
given by TEEX, at the Martinez II WWTP. The class 
included hands on training using SCBA’s in the 
mobile training facility. 
The Upper Martinez WWTP has an Industrial Waste 
Inspector, responsible for inspecting any Significant 

Industrial Users, collecting waste stream samples 
and checking records, to help protect WWTP 
workers from any harmful exposure to dangerous 
chemicals, and to protect the biological treatment 
process at the WWTP.

The plant uses computerized programs set up 
in the company intranet system to route work 
orders, maintenance schedules, and vehicle 
maintenance more efficiently to keep operations 
running smoothly. The Monthly DMR’s are reported 
electronically on TCEQ’s NetDMR system. The 
Upper Martinez WWTP has reports stored at the 
plant that go back as far as 1988. 

The operators who work at the Upper Martinez 
WWTP are always eager to gain job knowledge. 
Every Friday morning they meet with the Assistant 
Operations Superintendent for training sessions 
ranging from wastewater sampling, testing, 
analysis, instrumentation, microscopic evaluations 
and techniques that include wastewater safety and 
requirements of the TCEQ’s system for wastewater 
discharge permits and self-reporting. One of SARA’s 
most important goals is training and education of 
its operators. It is the key ingredient to insuring 
water quality standards now and in the future. 

WATER ENVIRONMENT ASSOCIATION OF TEXAS

EXEMPLARY EMPLOYER AWARD

...recognizing a Texas employer that supports and facilitates employee involvement and activities 
within the Water Environment Association of Texas and the Water Environment Federation.

CP&Y Inc.

(Continued)

Established in 1980 and founded by WEAT Lifetime 
Achievement Recipient, Walter Chiang, CP&Y 
Inc. is an innovative and progressive full-service 
engineering consulting firm that receives industry 
recognition by providing cost-effective solutions 
without sacrificing quality. 

As a Texas based firm, CP&Y is headquartered in 

Dallas with supporting offices in Austin, Corpus 
Christi, Fort Worth, Houston, McKinney, Round 
Rock and San Antonio. CP&Y offers services 
in the water and wastewater, environmental, 
transportation, and specialty engineering and 
construction management services to local, 